
THESIS 

 

 

ASSESSMENT AND IMPROVEMENT OF HYDRAULIC DISINFECTION EFFICIENCY OF 

A LIVE SMALL DRINKING WATER SYSTEM IN SOUTH AFRICA 

 

 

 

Submitted by 

 

Jessica L Baker 

 

Department of Civil and Environmental Engineering 

 

 

 

 

In partial fulfillment of the requirements 

 

For the Degree of Master of Science 

 

Colorado State University 

 

Fort Collins, Colorado 

 

Spring 2018 

 

 

 

 

 

 

 

 

 

 

Master’s Committee: 
 

 Advisor:  S. Karan Venayagamoorthy 

  

 Jeffrey Niemann 

 Stephen Leisz

brought to you by COREView metadata, citation and similar papers at core.ac.uk

provided by Mountain Scholar (Digital Collections of Colorado and Wyoming)

https://core.ac.uk/display/354373443?utm_source=pdf&utm_medium=banner&utm_campaign=pdf-decoration-v1
[...]
Apartheid was the systematic segregation and legislated racial exclusivity that ruled South Africa 

for decades, which came to an end in the early 1990’s. As a means to promote expanding service 

delivery (including water services), reduce widespread unemployment, and facilitate economic 

growth, education was a large focus of the new democratic government constituting 20% of the 

national budget (Spaull 2013). Despite the significant emphasis on education, Nicholas Spaull 

states in Poverty & privilege: Primary school inequality in South Africa that, 

“The main explanation behind the bimodality of the schooling system in South 

Africa is twofold: (1) For whatever reason, historically disadvantaged schools remain 

dysfunctional and unable to produce student learning, while historically advantaged 

schools remain functional and able to impart cognitive skills; (2) The constituencies of 

these two school systems are vastly different with the historically Black schools still being 

racially homogenous (i.e. Black, despite the abolition of racial segregation) and largely 

poor; while the historically White and Indian schools serve a more racially diverse 



 15 

constituency, although almost all of these students are from middle and upper class 

backgrounds, irrespective of race.” 

It is clear when comparing test scores in both reading and mathematics that there is a 

significant disparity in the educational status between different racial communities even more than 

a decade since apartheid ended despite the substantial effort that has been made to equalize 

education. The majority of grade 6 students in African language (black) schools scored around 200 

in reading compared to the majority of grade 6 students in English/Afrikaans (white) schools 

scoring around 550 (see Figure 2.2 (a)). There is a similar distribution of numeracy scores for 

grade 4 students seen in Figure 2.2 (b).   

  
(a)       (b) 

Figure 2.2: Primary education distributions in South Africa (a) grade 6 reading performance by 

school wealth quartile (Data: SACMEQ III 2007) and (b) grade 4 numeracy achievement by 

historical education department (Data: NSES 2007/8/9). (Spaull 2013) 

This trend extends to higher education in South Africa as well. The main South African 

universities including the University of KwaZulu-Natal, Pretoria, Stellenbosch, etc. were 

historically white universities. In February of 1995 the Committee for Higher Education was 

appointed and proposed the Transformation Policies, which aimed to “provide part of a remedy to 

the crisis of apartheid’s segregated admissions policies” (Moguerane 2007). In order to de-

segregate at the university level, these universities needed to admit black African students. 



 16 

However, as discussed previously, black students still regularly experience poor primary education 

and therefore are often not at the same educational level as white students.  

According to the World Economic Forum’s Global Competitiveness Report 2013-2014, 

under the 5th Pillar of Higher Education and Training, when compared with 147 other nations, the 

quality of South Africa’s educational system is ranked nearly last (146/148) and the quality of 

math and science education ranked last (148/148). Moreover, the most problematic factor for doing 

business in South Africa was an inadequately educated workforce. This is consistent with the 

managerial issues of small water treatment systems as previously discussed.  

2.2.7 KWAZULU-NATAL PROVINCE 

The SWTS, or waterworks (WW) selected for the case study is located in Rosetta, South 

Africa, which is in the KwaZulu-Natal (KZN) province. KZN is a coastal province on the southeast 

corner of South Africa bounded by the Drakensberg Mountain Range as well as bordering the 

nations of Mozambique, Swaziland, and Lesotho. KZN has an area of 94,361km² making it the 

third smallest in the country but has a population of 11,074,800 making it the second most 

populous province in South Africa (Mid-year population estimates 2017). The capital of KZN is 

Pietermaritzburg while its largest city is Durban. KZN is divided into eleven municipalities, one 

metropolitan (eThekwini, comprising Durban and the surrounding area) and ten districts that are 

separated into local municipalities (see Figure 2.3).  



 17 

 
Figure 2.3. A map of KwaZulu-Natal province divided by district (Htonl 2011) 

The district municipalities of KZN are the designated responsible party of water services 

(a.k.a. WSAs) with the exception of three local municipalities, which include Newcastle Local of 

Amajuba District, City of uMhlathuze Local of uThungulu (King Cetshwayo) District, and 

Msunduzi Local of uMgungundlovu District. The AbaQulusi Local municipality of the Zululand 

district, while not the designated WSA, has the infrastructure and is its own WSP (The Local 

Government Handbook). Blue Drop scores vary across the KZN province. The most recently 

published Blue Drop scores for the WSAs in KZN are found in Table 2.4. Rosetta, the rural town 

where the case study was conducted, is located in the uMgungundlovu District. 

 

 

 



 18 

Table 2.4. Blue Drop Scores 2013/14 in the province of KwaZulu-Natal (The Local Government 

Handbook) 

Municipality Blue Drop Score 

eThekwini Metropolitan 95.90 

Amajuba District 58.18 

Newcastle Local 89.06 

Harry Gwala (Sisonke) District 63.41 

iLembe District 86.72 

King Cetshwayo (uThungulu) District 74.08 

City of uMhlathuze Local 89.60 

Ugu District 66.29 

uMgungundlovu District 89.94 

Msunduzi Local 97.97 

uMkhanyakude District 57.87 

uMzinyathi District 78.02 

uThukela District  

Zululand District 51.18 

 

2.2.8 UMGENI WATER 

Umgeni Water is the local partner through which this case study was performed. Under 

South African water law, as described above, the WSA has the responsibility to either provide 

water service itself or must select, procure, and contract a WSP. In KZN, Umgeni Water is a major 

contracted WSP that is a public, or state-owned, entity that was established in 1974. The 

organization operates in accordance with the Water Services Act (Act 108 of 1997) and the Public 

Finance Management Act (Act 1 of 1999), reporting directly to the Department of Water Affairs 

(DWA) through the Chairman of the Board and the Chief Executive (Umgeni Water-Amanzi 

2016). Umgeni Water is currently contracted by the eThekwini Metropolitan Municipality, the 

ILembe, Harry Gwala (Sisonke), uMgungundlovu and Ugu District Municipalities and the 

Msunduzi Local Municipality, as well as other customers.  

Over all, Umgeni Water sells a total bulk water volume of 440 million kiloliters per year, 

serving 6.1 million people. Umgeni Water’s infrastructure is comprised of (Umgeni Water-Amanzi 

2016): 



 19 

 ~ 746 km of pipelines and 66 km of tunnels 

 13 dams; 5 of which are managed on behalf of the DWA and on behalf of the Ugu District 

Municipality 

 11 water treatment works; 2 of which are managed on behalf of the Ugu District 

Municipality 

 18 small water treatment works and 19 borehole schemes managed on behalf of the iLembe 

District Municipality 

 
Figure 2.4. Umgeni Water Service Area Map; blue indicating areas currently served by Umgeni, 

red indicating areas Umgeni is planning expansion projects, and grey indicating areas where the 

WSA is the WSP (Umgeni 2016) 

 

Umgeni Water’s water strategy has four features including vision, mission, strategic intent, 

and benevolent intent. Umgeni Water’s vision is to be the leading water utility that enhances value 

in the provision of bulk water and sanitation services with a benevolent intent to do so in order to 

improve quality of life and enhance sustainable economic development. Umgeni Water’s mission 



 20 

is to provide innovative, sustainable, effective, and affordable bulk water and sanitation services 

in accordance with its strategic intent to enable the government to deliver these services effectively 

and efficiently. While Umgeni Water mainly serves the urban area in and around Durban, they are 

planning to expand their operations (see Figure 2.4) including working on rural development 

projects in communities that have failing or no water services at all (Umgeni Water-Amanzi 2016). 

2.3 WATER TREATMENT 

Raw water sources vary in South Africa with 86% of small water treatment systems using 

surface water, 10% groundwater, and 4% a combination of both sources. Boreholes or springs, 

which are ground water sources, typically only use disinfection to make the water potable (Momba 

et al. 2008). Treatment plants whose raw water source is typically surface water involve a multi-

step process. The first step in treating surface waters is coagulation and flocculation. The 

coagulation, or rapid mixing, step involves the addition of chemicals, such as Aluminum or ferric 

sulfate, to the raw water to destabilize any colloidal matter (i.e. microscopic suspended insoluble 

particles) allowing them to form a loosely clumped mass of fine particles or ‘floc’. The water is 

stirred slowly allowing the floc to grow, which is called flocculation. The water then flows into a 

clarifier where the floc aggregates formed in the previous step are removed by sedimentation and 

floatation. At this stage, the majority of particles in the water have been removed, however, smaller 

particles remain that require filtration. Sand filters are commonly used as well as pressure filters. 

The filtration step is an important precursor to the final step of disinfection, which requires a low 

turbidity level (<1 [preferably <0.5] NTU) to be effective. Once the filtered water is disinfected it 

is either stored in a reservoir (or tank) or directly distributed to consumers (Schutte 2006). 

This treatment process is similar to water treatment in the U.S. (Figure 2.5). Most of these 

small water treatment plants have a capacity between 0.3ML/d (55gpm) and 120 ML/d 



 21 

(22,000gpm) but are typically operating below their design capacity (Momba et al. 2008). This is 

a large range compared to small water treatment plants in the U.S. that only operate up to 50gpm.  

 
Figure 2.5. Schematic of a conventional water treatment plant (Momba and Brouckaert 2005) 

 

2.3.1 DISINFECTION 

While there has been a notion of ‘clean’ water for the last few millennia, the concept of 

disinfection as a necessary aspect of treatment was first adopted in the U.S. in 1908. The main goal 

of disinfection is to kill any pathogenic organisms present in the water supply that were not 

removed by the filtration step (Schutte 2006). There are different methods of disinfection used that 

involve physical and/or chemical processes. Physical processes include UV radiation and 

membrane filtration, such as microfiltration, ultrafiltration, nanofiltration, and reverse osmosis. 

Chemicals used for drinking water disinfection include chlorine (Cl2), chloramines (NH2Cl), ozone 

(O3), chlorine dioxide (ClO2), and potassium permanganate (KMnO4)  (USEPA 2003).  

The most common disinfection method worldwide is chlorination. Chlorine is an ideal 

disinfectant as it is a strong oxidizing agent and therefore readily reacts with the cellular 

membranes and vital cellular systems. It is these reactions that ‘de-activate’ or destroy any 



 22 

microorganisms remaining in the treated water, rendering them harmless to human health. 

Chlorine gas is most often used due to its cost-effectiveness but can be difficult to store and is 

moderately hazardous to handle. For these reasons, Sodium Hypochlorite (NaOCl, i.e. bleach) and 

Calcium Hypochlorite (Ca(OCl)2, i.e. HTH) are often used. The actual disinfecting agent is 

hypochlorous acid (HOCl) combined with the hypochlorous ion (-OCl), which HOCl dissociates 

into, constitutes the free chlorine residual. The chemical reaction that takes place is given below 

(Schutte 2006).  

OCl - +H
2
OÛHOCl+OH -

     (1) 

It must be noted that this chemical reaction is dependent on the pH of the water that can range 

from 6 to 9. Figure 2.6 illustrates this dependence. At a pH of 6, the reaction moves forward so 

that the chlorine is in the form hypochlorous acid (HOCl). As the pH rises, the reverse reaction 

becomes favored therefore chlorine is increasingly in the form of the hypochlorous ion (-OCl). 

Both hypochlorous acid and ion are active disinfectants, however the hypochlorous acid is more 

effective (Schutte 2006). 

 
Figure 2.6: “The effect of pH on the dissociation of hypochlorous acid” (Schutte 2006) 

 

 

 

0.00

0.25

0.50

0.75

1.00

0.0 1.0 2.0 3.0 4.0 5.0 6.0 7.0 8.0 9.0 10.0

F
r

a
c

ti
o

n
 D

is
tr

ib
u

ti
o

n

pH

f(Cl2) f(HOCl) f(OCl-)



 23 

A disadvantage associated with chemical disinfection is the potential formation of 

disinfection by-products (DBPs). DBPs are the result of excess disinfectant (i.e. chlorine), not 

consumed in the process of de-activating microbes, which react with any organic materials present 

in the filtered water (USEPA 2003). DBPs from chlorination include, but not limited to, 

trihalomethanes (THMs), haloacetic acids (HAAs) and haloacetonitriles. The maximum allowable 

concentration of THMs in drinking water in South Africa is 100 μg/L, which is equivalent to the 

USEPA’s standards in the U.S. and WHO’s guideline (WHO 2017) but is much higher than the 

standards set by the European Union (1 μg/L) (Schutte 2006). Exposure to high levels of DBPs is 

of concern as they could lead to liver damage and decreased nervous system activity (CDC 2009). 

2.3.2 LOG REDUCTION 

Log reduction is a relevant concept when considering microbiological compliance of 

drinking water. Log reduction relates to the percentage of microorganisms removed and/or 

inactivated. The ‘log number’ corresponds with the number of nines in the percentage reduction; 

therefore log-1 reduction equates 90% removal/inactivation of microorganisms, log-2 corresponds 

to 99%, log-3 to 99.9%, and log-4 to 99.99% (USEPA 2003).  

2.3.3 CT METHOD 

The method of contact time (CT) is used in the U.S. and South Africa (Mackintosh and 

Unathi 2008) to ensure that drinking water is fully disinfected before it reaches any consumer’s 

tap. CT is a product of the disinfectant residual concentration at the outlet of the contact system 

(C, typically measured in mg/L) multiplied by the characteristic time (T (min)) in which the 

disinfectant is in contact with the water. The required CT (CT%required) to ensure full disinfection 

of drinking water varies based on the disinfectant used, the type of microorganism, temperature, 

and pH. An example table of CT values is shown in Table 2.5.  



 24 

Table 2.5: “CT values to achieve 99.9% (log-3) inactivation of Giardia lamblia with free 

residual chlorine at different temperatures and pH values.” (Schutte 2006) 

Free 

available 

chlorine 

2mg/l 

pH 

Temperature °C 

0.5 5 10 15 

CT values (min.mg/l) 

6 170 120 90 60 

7 260 190 130 100 

8 380 270 190 140 

9 520 370 260 190 

 

The required CT value, which is dictated by the microbiological requirements, is used to 

determine the actual log inactivation (USEPA 2003):  

The Actual Log Removal = log#( ) x CT
calc

CT
%required

( )    (2) 

Likewise, the calculated CT (CTcalc) is dependent upon the system. In the U.S., the 

characteristic time used in CT calculations is ‘t10’, which is the time at which 10% of a given 

disinfectant concentration is observed at the outlet of the system: 

CT =C* t10
      (3) 

This t10 is used due to the nature of short-circuiting and dead zones in contact tanks. The 

t10 of a particular system is determined from a Residence Time Distribution (RTD) Curve (see 

Figure 2.7) that is typically found by method of a physical tracer test.  

In South Africa, it is conventional (Schutte 2006) to calculate CT using the theoretical 

detention time (TDT): 